
1 
 

 

TATA MEMORIAL CENTRE 

Advanced Centre for Treatment, Research and Education in 

Cancer (ACTREC) 

A grant-in-aid institute under Department of Atomic Energy, 

Government of India 
 

 

 

AT 

 

NAVI MUMBAI, MAHARASHTRA 
 
 

NAME OF WORK: 

 

CONSTRUCTION AND EXECUTION OF SEWAGE TREATMENT PLANT AND 

MASTER SEWER LINE INCLUDING OPERATION AND MAINTAINENCE OF 

PLANT AT ACTREC, KHARGHAR, NAVI MUMBAI - 410210 

 

 

TECHNICAL SPECIFICATIONS AND TERMS OF REFERENCE 

 
 

 

 

DATE: -28-02-2020 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



2 
 

 
 
 
 

 
TENDER DETAILS 

   
  

SECTION NO. DESCRIPTION 

  

Section – I Introduction and Project details 
  

Section - II Form of Tender 
[...]
warranty + 5years O&M). The cost is to be considered in the O&M and warranty  

expenses  

x. If the quality of water is not up to mark then contractor has to arrange to 

repair/redress the defects and troubleshoot the problem which is in the scope of 

contractor for entire 6 years period. Clause 2.34 of GCC is applied in this matter.  

y. Hard Barrication is to be provided during the laying of pipeline and should ensure 

all warning and safety signs are installed to avoid falling in the pit. 

4. Testing and Commissioning 

All equipment and components of the STP shall be tested for the performance as per the duty 

points and specifications. Also, the untreated and treated wastewater quality shall be tested at 

various stages for polluting parameters to ascertain that the STP meets the stage-wise and 



18 
 

overall desired treatment requirements. The Contractor and consultant shall prepare a 

schedule of such stage-wise testing. 

The Contractor shall maintain a record of all such testing carried out duly signed by 

Contractor, Employer and consultant. 

5. Operation and Maintenance Services during Warranty: 

After the issue of virtual completion certificate, the contractor shall operate the STP for a 

period of one year under his control. The Contractor shall also provide the operating 

manpower and consumables for this. The contractor is liable to repair and address any 

defects/repair works as per the relevant tender clauses. 

6. Drawings and Documentation 

STP Contractor shall submit the shop drawing at various stages (06 numbers of copies) 04 

hard copy/ 02 soft copies shall be as instructed by Consultant/Employer. 

a. Bid Stage: 

P & I diagram, General Layout, Hydraulic Flow diagram, data sheets of mechanical 

equipment, performance curves, DBR and catalogues for offered components, Bar Chart for 

Project Completion. 

b. Execution Stage: 

In addition to final approved drawings of bid stage, GA drawings for all civil work, 

foundation drawings, piping and electrical layout, Electrical Scheme diagram, detailed DBR 

and calculations etc. as applicable shall be submitted to consultant for approval prior to 

fabrication/ ordering. 

Material submittal for major items to be submitted to get the approval from 

Employer/consultant. 

Material inspection request to be raise to get the material approval after material delivery at 

site. 

Inspection request to be raise to get the approval on installation. 

c. Post-Completion Stage: 

The system supplier will submit all as built drawings (04 nos. Hard copy), trial runs and 

commissioning report and operation and maintenance manual in Four (04) sets in required 

format, as final documentation on completion of the STP. 

Commissioning check list to be duly signed by Consultant/Employer after completion of 

system (format to be shared when STP contractor will come on board). 

After work completion dry run commissioning to be done by STP contractor immediately 

and for the wet run commissioning sewage water to be arranged by Employer. 

2.5% retention of tendered value to be kept for 12 months after successful completion of dry 

run test. 



19 
 

 

 

7. Technical Datasheet: 

Technical datasheet of all the electromechanical for which the contractor has selected 

the (preferred) make shall be submitted alongwith the tender. Failure to submit may 

lead to disqualification of the agency. The technical data sheet should comply with BOQ 

requirement otherwise deviation statement to be prepared and separately attached with 

tender which will be considered by technical evaluation committee. However considering 

or rejecting such deviation shall be the sole discretion of ACTREC. 

 

8. Time of Completion 

Time is an essential quality of this contract. The total completion period shall be twelve 

months including monsoon period from date of Letter of Intent (LOI) which includes 

preparation and approval of drawings/details, manufacture/ procurement and supply at site 

and completion of site fabrication and installation work. 

Bidder shall submit a bar chart along-with the bid document. The successful bidder shall 

prepare a detailed schedule of activity immediately on award of the work, for monitoring 

purposes. 

9. Available Land Area 

The approximate total area available for STP is as shown in the layout plan in tender 

documents or may be collected from ACTREC office. 

 

10. Battery Limits and Exclusions 

 
Battery limits for the system supplier scope: 

 
Entry Point - Inlet of collection tank 

   

Discharge Point       - Treated Water Tank 

Sludge/ Solids - Till Centrifuge processing 

Electrical - From MCC to Motors 

Piping - All interconnecting piping within the STP 

Instrumentation - As per P & I diagram 

 
11. Biological Seed Culture for Commissioning – In scope of STP Contractor. 

12. Operating Chemicals and Consumables required for STP - To be provided by         



20 
 

       Contractor for commissioning. This is also included during the operation and 

maintenance period of the work. 

12. Service Water  
Employer shall provide water at one point, which shall be taken by Contractor to service        

points within the STP as required for operation. 

Electrical power for construction shall be given at one point near STP by Employer. 

Electrical Incoming Feeder – To be provided by Employer. All outgoing feeders/   

instrument supply etc. in Contractor’s scope. 

Area Lighting – To be provided by contractor as per the shop drawing approved by Engineer 

incharge. 

Storage Space – Storage space shall be provide if available during construction at site. 

However, Contractor may have to construct temporary secure site store, if space is not 

available. Contractor is responsible for any theft or loss of material. 

 

13. Civil Work 

System Contractor shall provide the GA drawings, loading data etc. as required for the 

consultant to carry out the RCC / civil drawings for execution. Validation of existing system 

with proposed design and if any additional requirement or modification required to be 

highlighted  

All major and minor civil work such as water retaining tanks, foundations, paving making 

and refilling trenches for laying pipes, pipe/cable rack supports, chasing in walls and beams, 

making holes in brick walls etc. shall be executed by contractor. 

Making of closed culvert drain is also included in the scope of contractor. Quoted RCC and 

reinforcement rates will be applicable.  

14. List of Mechanical and Bought-out Equipment 

This section lists the brief specifications/requirements for the mechanical and bought-out 

equipment, piping, electrical and instrumentation work. It also lists the major equipment 

within the scope of work. However, the Contractor shall be responsible for supply, 

installation, testing and commissioning of the complete STP system as per the general scope 

of work and the exclusions listed within the tender document. 

Contractor may suggest any change in the quantity/ duty point/ material of construction of 

major equipment from that listed below, with a technical justification for the same. 

Plants and equipment’s to be proposed by vendor as per their design parameters. 

However, tentative size/capacity of plant/equipment given below for the reference purpose. 

Final selection of equipment is in contractor scope and shall be provided by the contractor at 

the time of bidding. 



21 
 

 

14.1 EQUIPMENT DETAILS 

14.1.1 Automatic Bar Screen: 

 

Application To remove floating material from raw sewage at screen 

chamber. The screen chamber is to be fitted in RCC chamber 

of 2500 L mm x 2000 W mm x 3650 Ht 

Quantity   1No. 

Clear Spacing  10 mm 

MOC   SS304 

 

14.1.2 Sewage Transfer Pump 

 

Application To lift the sewage from collection tank 

Type Submersible 

Quantity   2 No. (1W + 1S) 

Capacity 15 m3/hr 

Head 10 – 12 m 

MOC  CI Base 

Impeller MOC CI 

Shaft SS410 

Motor Housing SS304 

Solid Handling Capacity 35-45 mm 

 

14.1.3 Anoxic Tank Recirculation Pump 

 

Application To lift the effluent from collection tank 

Type Submersible 

Quantity   2 No. (1W+ 1S) 

Capacity 15 m3/hr 

Head 10 – 12 m 

MOC  CI Base 

Impeller MOC CI 

Shaft SS410 

Motor Housing SS304 

Solid Handling Capacity 35-45 mm 

 

14.1.3 Filter Feed Pump 

 

Application To feed the clarified water to filtration system 

Type Vertical/horizontal, coupled dry pit installation, centrifugal 

with mechanical seal 

Quantity  2 No.  (1W + 1S) 

Capacity 15 m3/hr 

Head 35 m 



22 
 

MOC  CI 

Rotor CI 

Shaft CI 

 

14.1.4 Sludge Recirculation Pump 

 

Application To recirculate the sludge from tube settling tank to aeration 

tank 

Type Self-Priming 

Quantity  2 No.  (1W + 1S) 

Capacity 10 m3/hr 

Head 14 m 

MOC  of base CI 

MOC of shaft SS 316 

 

14.1.5 Screw Pump 

 

Application  To feed the sludge to filter press 

Type  Screw Pump positive displacement 

Quantity   2 No. (1W+ 1S) 

Capacity  5 m3/hr 

Pump Housing  CI  

Base Plate Mild Steel  MOC : SS410 for shaft 

Motor Efficiency Class IE3 

Rotor & Shaft  SS 304 & SS410 respectively 

Stator Neoprene 

 

14.1.5 Air Blower 

 

Application To supply the air into Equalization and Aeration tank 

Type Twin Lobe 

Quantity   2 No. (1W+ 1S) 

Capacity 253 m3/hr@0.5 Kg/cm2 

MOC CI  

Base Plate Mild Steel 

RPM of Blower 1000 - 1200 

Noise level Not more than 85 dB after 3 meter 

Motor TEFC, 415V + 10%, 50 c/s + 5%, combined + 10%, Class ‘F’ 

insulation       

Accessories Silencers at both ends, air filter, swing check type non-return 

valve, NRV, pressure gauge, sluice valve, pulleys, base 

frame, anti-vibration pads, V-belts, belt guard and foundation 

bolts. One set of pulleys with belts for about 70% speed of 

blower. Single skin/common enclosure over both blowers for 

reduction of noise level below 84 dB. 

mailto:m3/hr@0.5


23 
 

 

14.1.7 Chlorine Dosing System 
 

Application To disinfect the treated water 

Type Metering 

MOC Poly Propylene 

Quantity 1 No. 

Capacity  0 – 12 LPH 

Tank 100 liter  

MOC HDPE 
 
14.1.8 Polyelectrolyte Dosing System 
 

Application To disinfect the treated water 

Type Metering 

MOC Poly Propylene 

Quantity 1 No. 

Capacity  0 – 6 LPH 

Tank 100 liter  

MOC HDPE 
 
 
 
14.1.9 Pressure Sand Filter 
 

Application Basically, to remove suspended solids from the secondary 

treated sewage water.  

Quantity 1 No. 

Size  1.2 m dia x 1.5 m shell height, having 50 mm diameter frontal 

piping.  

MOC MSFRP 

Shell Thickness 8 mm 

Dish Thickness 10 mm 

Painting Internally epoxy painted, externally enamel painted after 

applying two coats of zinc rich primer with FRP coating 

Under drainage  MS plate with PVC Nozzles 

Accessories One 450 mm dia. manhole on top and one 450 mm dia 

manhole on bottom dish end, M.S. frontal piping with valves, 

pressure gauge, air release valve and drain valve. 

Filter Media Multigraded quartz silica sand  

Quantity 2000 Kg 
 
14.1.10 Activated Carbon Filter 
 

Application Basically, to remove suspended solids from the secondary 

treated sewage water.  

Quantity 1 No. 

Size  1.2 m dia x 1.5 m shell height, having 50 mm diameter frontal 

piping.  



24 
 

MOC MSFRP 

Shell Thickness 8 mm 

Dish Thickness 10 mm 

Painting Internally epoxy painted, externally enamel painted after 

applying two coats of zinc rich primer with FRP coating 

Under drainage  MS plate with PVC Nozzles 

Accessories One 450 mm dia. manhole on top and one 450 mm dia 

manhole on bottom dish end, M.S. frontal piping with valves, 

pressure gauge, air release valve and drain valve. 

Filter Media Multigraded quartz silica sand + Activated Carbon IV 1000 

Quantity  Sand 900 Kg & Carbon 550 Kg 
 
14.1.11 Filter Press 
 

Application Sludge Volume Reduction 

Quantity 1 No. 

Size  610 mm x 610 m with hydraulic closing device operated by 

pump 

MOC MS Fabricated structure  

Type Plate/ Chamber 

Filtration area per filter press 16.00 m2/ Filter press 

No. of plate/ chamber   20 No. 

Accessories  Compressor require for air supply 
 
14.1.12 Ozone System 
 

Application To disinfect the filter water 

Quantity 1 No. 

Capacity 75 gm./ hr 

MOC SS 

Oxygen generator to give 5 

lpm oxygen at 90% purity 

1 No. 

Accessories Require pump, Venturi, Ozone pipe, Oxygen pipe 
 
14.1.13 MS Piping for Air Blower 
 

Application To provide oxygen to bacteria in aeration tank by supplying 

air from air blowers to Aeration tank, equalization tank and 

also to Sludge tank. 

Quantity 1 Lot including valves and fittings. 

Size As per air requirement 

MOC M. S. 

Accessories Valves and pipe fittings 
 
14.1.14 Electrical Panel 
 

Application To provide power supply to various units and controls. 

Quantity 1 No. 



25 
 

Type IP 52, Compartmentalized, free standing, front operated, with 

cable alley on front side and cable entry from top. 

Major components 

for motor feeders 

MCCB for all three phase motors and MCBs for single phase 

motors, power contactor, control fuse, remote/local SS, 

ammeter, ON/OFF/TRIP indicating lamps, auto/manual 

selector switch where auto operation is provided. 

Remote/Local S/S as required. Overload, relay, SPP, ASS 

rotary switch, Timer 

Other feeders MCB of required poles and ratings 
 
 
14.1.15 Electrical Cabling 
 

Application To provide power and/or control supply to 

equipment/controller. 

Quantity 1 Lot 

Size For power minimum 2.5 sq.mm and for control minimum 1.5 

sq.mm. 

Type YWY for power and control. 

Accessories Lugs, glands, clamps, flexible conduit for power cable, etc. 

 

 

14.1.16 GI Trays/Channel 

 

Application To provide support and protection to cables. 

Quantity Lot of 150/100/75/50mm GI perforated tray. 

Size Size as required. Thickness 14 gauge 

Accessories Painted MS supports, SS 304 fixing anchor fasteners/screws, 

etc. 

 

 

14.1.17 Earthing   
 

Application To provide safety to human beings. 

Quantity 1 Lot to meet requirement of electrical authorities 

Size Minimum 12 swg for 415V motors upto and inclusive of 5 

hp. Above 5 hp minimum 8 swg copper wires or GI strip, as 

required. 

MOC Annealed Copper/GI. 

Accessories Painted MS supports, SS 304 fixing anchor 

fasteners/screws, etc. 

 

14.1.19 Instruments 

Application To Measure the Flow 

Quantity  1 No. 

Capacity 15 m3/hr 

Type Inline 



26 
 

Pipe Size 50 mm 

 

14.1.20 Spares/ Tools 

Belts 1 Set for all belt drive equipment 

Level Switch 2 Nos. 

Pressure Gauge 3 No. 

Mechanical Seal 1 No. of each type  

Tools One set of open-ended spanners 

One set of ring spanners 

One set of allen keys 

One set of screw drivers 

One insulated plier 

One insulated nose plier 

One insulated cutting plier 

One electrical tester 

One tong tester for current 

 

14.1.21 Air diffuser 

 

Particulars Specifications 

Perforation  Bubbles 

Membrane MOC EPDM 

Type of Diffuser Disc/Tubular Type 

Dia./ Length 65/150/1000 mm 

Optimum Through Put 8 m3/hr 

Quantity 32 No. 
 

 

    14.1.22 MBBR Media 

Particulars Specifications 

Shape Cylindrical 

Diameter 22 mm 

Height 20 mm 

MOC PVC/PP 

Area 520 m2/m3 

Quantity 8 m3 

 

    14.1.23 Tube media 

Particulars Specifications 

MOC PVC 

Shape of tube Square 

Thickness 1.0 to 1.2 mm 

Vertical Height 520 mm 

Max. Working temp. 45o deg. C 

Quantity 14 m2 



27 
 

14.1.23 Submerged and Internal Piping 

Application Submerged and Internal Piping 

MOC UPVC 

Type Schedule 40/80 

Quantity Lot  

Size Size as required. 

Accessories Ball valve, Tee, MTA, FTA etc. 

 

15. Base Design Data 

 

Quality and quantity projection for the wastewater generated is as per Table 15.1. 

 
Table 15.1 Wastewater Quality and Quantity Projection 

 

Sr. 

No. 

Parameters Unit Inlet Raw Water 

Parameter 

Treated Water 

Parameter 

1 pH - 6.0- 8.0 6.5 – 8.0 

2 COD mg / lit. 500 ≤ 30 

3 BOD (5 days) mg / lit. 250 ≤ 10 

4 Suspended Solids mg / lit. 200 ≤ 10 

5 Oil & Grease mg / lit. 10 ≤ 01 

6 Total Nitrogen mg / lit. -- ≤ 10 

7 Total Phosphate mg / lit. -- ≤ 10 

 

15.1 Treatment Requirements and Performance Projection 

 
Table 15.2 Stage-wise performance projection 

 

Sr. No. Parameter Unit Raw Water After Secondary 

Treatment 

After Filtration 

System 

1.  Quantity M3/d 300 300 300 

2.  pH --- 6 to 8 7.0 – 7.2 7.0 – 7.2 

3.  COD mg/l 500 100 <30 

4.  BOD 3 days @ 270C mg/l 250 50 <10 

5.  TSS mg/l 200 30 <10 

6.  TDS mg/l 1500 1000 1000 

7.  O & G mg/l 10 -- <01 

 
15.2 SCHEME OF TREATMENT 

The Sewage Treatment Plant will be designed to treat a sewage quantity of 300 cum/day. 
 
The Sewage Treatment Plant will consist of the following units: 

 

 

 



28 
 

15.2.1 RECEIVING SUMP 

 

The Receiving Sump of size 9.2 m dia x 8 m x 6 m (water depth 2.5) is provided to collect 

sewage generated from the centre and pump the same at a uniform rate to the subsequent 

treatment units. Two numbers of submersible Centrifugal Non-clog Pump & motor sets of 

capacity 15 cum/hr @ 10 m head shall be provided to transfer the sewage from the receiving 

sump to the subsequent biological treatment unit. The pump shall be capable of handling a 

maximum particle size of 35 mm. These Pumps are provided to transfer the sewage from 

receiving sump to the Anoxic Tank.  

15.2.2 ANOXIC TANK  

 

An Anoxic Tank of size 5.6x2.0x4.0m (water depth 3 m) is provided for denitrification 

process. Denitrification is a process that involves the reduction of nitrogen present in waste 

streams to an acceptable level. Lowering nitrate levels in a waste stream is achieved through 

creating an anoxic environment in which heterotrophic bacteria use nitrate as an oxygen 

source to break down organic substances. In anoxic tank sewage is recirculated using 15 

m3/hr@10 m head. In the denitrification process, an anoxic zone is created by using an 

unaerated tank where the dissolved oxygen levels are kept below 1 mg/l. A target operating 

point would be between 0.2 to 0.5 mg/l. The concentration of mixed liquid and suspended 

solids must also be kept in balance. The pH of the anoxic zone should be close to neutral 

(7.0) and never drop below 6.5. 

15.2.3 AERATION TANK 
 
Treated sewage in Anoxic tank overflow taken into the aeration tank of size 5.6x4.5x4.0 m 

(water depth 3 m) for secondary biological treatment. In aeration tank air spraying 

arrangement will be provided to mix the contents of aeration tank and transfer atmospheric 

oxygen into the system. The dissolved organic matter is subject to biological degradation by 

bacterial action in presence of oxygen & nutrients. This will convert dissolved organic matter 

into stable settable matter. The bacterial concentration (MLSS) of 5000 mg/l and dissolved 

oxygen of 2 mg/l will be maintained in the Aeration Tank. An air blowers sparging 253 cum 

/hr and 0.5 kg/cm2 shall be provided for tank along with silicon coated membrane diffuser for 

supply of air to the Aeration Tanks. 

 

 



29 
 

15.2.4 TUBE SETTLER 
 
The biological sludge developed in the Aeration Tank shall be settled in a tube settling tank 

5.6x3.0x4.0 m (water depth 2.8 m). The sludge accumulating in the Central Sludge Pit is 

transferred to the Aeration Tanks by means of Return Sludge Pumps. The bottom slope for 

the settling tank shall be 1:8. The process of returning the sludge back into the Aeration 

Tanks shall be done continuously. The excess sludge shall be process for dewatering using 

filter press unit.  

15.2.4.1 RETURN SLUDGE PUMP 
 
Two nos. of horizontal non-clog Centrifugal Pumps set shall be installed adjacent to Settling 

Tank to return the sludge to Aeration Tank for maintaining mixed liquor suspended solids 

(MLSS). Excess sludge can be directly pumped to the sludge holding tank. The Pumps shall 

be capable of pumping 10 m3/hr @ 14 m head and will be coupled to a motor of suitable 

capacity. The motor shall be with IP55 winding and class B insulation. The pumps shall be 

mounted horizontally the delivery shall be provided with valves to regulate the flow in the 

Aeration Tank. 

15.2.5 Sludge Holding Tank 

The sludge tank of capacity 5.6 x 2.5 x 4.0 m (water depth 3 m) is provided to hold the 

sludge received from tube settler. Sludge hold in tank further process to dewatering in filter 

press of size 610 mm x 610 mm using screw pump of capacity 5 m3/hr. 

15.2.6 Filter Feed Tank  

The treated water overflowing from the tube settler shall accumulate in the filter feed tank of 

size 5.6x4.8x4.0 m (water depth 2.6 m). The treated sewage shall be dosed with Sodium 

Hypochlorite solution in the pipeline. Two nos. of horizontal Non-clog monobloc Pump of 

capacity 15 m3/hr @ 35 m head shall be provided to pass the treated water through filtration 

system. 

15.2.7 Pressure Sand Filter and Activated Carbon Filter 

The treated water from filter feed tank shall be pumped through a Pressure Filter and 

Activated Carbon Filter. The Filters will have an average flow rate of 15 cum/hr each and 

shall be filled with multigraded quartz silica sand and activated carbon IV 900 respectively. 

Filters will have a backwash arrangement and shall be provided with frontal piping and 

valves. 



30 
 

15.2.8 Disinfection 

The tertiary filter water is further disinfected using ozonator.  

 

15.2.9 Treated Water Tank  

The filter water from the filtration system store in treated water tank of size 11.6 x7.6x4.0 m 

(water depth 3.0 m). The treated water can be further use for gardening or irrigation. 

 

16.  Lump sum items given in the bill of quantities shall have a meaning that complete 

work given in item is to be executed on turnkey basis considering all the items required for 

execution. Guidance and instructions will be provided by the Engineer in-charge as well as 

the STP Consultant of the project. No extra payment will be made for such turnkey items 

except for the entire amount quoted in BOQ. 

 



31 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SECTION IV: - OTHER TERMS & CONDITION 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



32 
 

SECTION IV: - OTHER TERMS & CONDITION 

 

1. Associated Civil Works 

Following civil works associated with STP installation are included in the scope of this contract. 
These shall be executed in accordance with approved shop drawings of, and under direct supervision 
of the contractor+ 

a) RCC foundation for machines, pumps & large equipment with angle iron frame work at 
the edges to protect these from damage.  

b) RCC work for water tanks 

c) PCC foundation blocks with angle iron frame work edging for all motor control center. 

d) Water proofing of floors. 

e) Masonry drain channels and sumps in plant room. 

f) Sleeves placing is in Contractor’s Scope 

g) Any core cutting required will be done by contractor if sleeves are not placed at 

required locations. 

h) Contractor shall supervise and ensure that the sleeves are placed at perfect location as 

per shop drawings. 

i) Bore packing around the pipes will be done by contractor. Material for the same shall 

be: micro concrete / cebex / GP2 which is to be loaded in the rate for water proofing 

and concreting work and is contingent with the execution of main works as per the risk 

of contractor. 

j) Master sewer line laying and allied civil works related to construction of manholes 

around the campus including excavation and backfilling as per the bill of quantities 

mentioned in the contract. 
k) Construction of all the tanks including water proofing works as per the BOQ. 
l) For detailed specification CPWD Specification 2019 Volume 1 and Volume 2 are to be 

referred however the specifications given in the BOQ shall override the CPWD 
specifications. 
 

2. Performance Guarantee  
The contractor shall carry out the work in accordance with the Drawings, Specifications, Schedule 
of quantities and other documents forming part of the Contract.  
The contractor shall be fully responsible for the performance of the selected equipment (installed 
by contractor) at the specified parameters and for the efficiency of the installation to deliver the 
required end result.  
The contractor shall guarantee that the STP system as installed shall maintain the design conditions 
as described under “Basis of Design” and relevant clauses in the specifications.  

Complete set of architectural drawings is available in the Architect/Consultant’s office and 
reference may be made to same for any details or information. The contractor shall also guarantee 

that the performance of various equipment individually, shall not be less than the quoted capacity; 
also actual power consumption shall not exceed the quoted rating, during testing and 

commissioning, handing over and guarantee period. 
 
3. Plant Hand Over 
 
Plant will be handed over after the completion of the following stages: 
 

 Successful running of the Plant for one year from Virtual Completion.



33 
 

 On showing complete operation and on providing training to our operators.

 Supplying O & M Manuals, warranty certificates and completion certificate.
 Furnishing analysis report of the treated water for at least twelve months (minimum 12 

sets of analysis) after stabilization of the Plant to the General Contractor’s satisfaction.



4. Drawings  
The STP Drawings which may be issued with tenders, are diagrammatic only and indicate 

arrangement of various systems and the extent of work covered in the contract. These Drawings 

indicate the points of supply and of termination of services and broadly suggest the routes to be 

followed. Under no circumstances shall dimensions be scaled from these Drawings. The 

architectural/interiors drawings and details shall be examined for exact location of equipment and 

water supply / drainage piping etc. 

 

The contractor shall follow the tender drawings in preparation of their shop drawings, and for 
subsequent installation work. Contractor shall check the drawings of other trades to verify spaces 
in which contractor work will be installed. 
 

Maximum headroom shall be maintained at all points. Where headroom appears inadequate, the 
contractor shall notify the Architect/Consultant/General Contractor/ACTREC site representative 

before proceeding with the installation. In case installation is carried out without notifying, the work 
shall be rejected and contractor shall rectify the same at his own cost. 
 

The contractor shall examine all architectural, structural, plumbing, electrical and other services 

drawings and check the as-built works before starting the work, report to the General Contractor’s 

site representative any discrepancies and obtain clarification. Any changes found essential to 

coordinate installation of his work with other services and trades, shall be made with prior approval 

of the Architect/Consultant/ General Contractor’s site representative without additional cost to the 

General Contractor. The data given in the Drawings and Specifications is as exact as could be 

procured, but its accuracy is not guaranteed. 
 

5. Fees and Permission  
The Contractor shall pay reasonable crane charges for installation of equipment and obtain work 

permission required for the installation of equipment. On completion of the work, the contractor 
shall obtain and deliver to the ACTREC/Employer, certificate of final inspection and approval by the 

ACTREC. 

 

6. Technical Data:  
Each tenderer shall submit along with his tender, the technical data for all items listed in PART B of 
financial bid as per the manufacturers’ format. Failure to furnish complete technical data with 
tenders may result in summary rejection of the tender. 

 

7. Bill of Quantities:  
The Bill of Quantities is meant to indicate the intent of the work and to provide a uniform basis for 

tendering. The ACTREC reserves the right to increase or decrease any of the quantities or to totally 